Textiles and Apparel Solutions Centre
The Warehouse, Brewery Lane, Leigh
Lancashire, WN7 2RJ, United Kingdom

Intertek

Tel: +44 (0) 1942 265 700
Fax: +44 (0) 1942 670 788
www.intertek.com/consumergoods

FLAMMABILITY TEST REPORT

Report No.: LEHTX00880653 Date Received: 25/01/18 Date Tested: 07/02/18 Date Issued: 01/03/18

Company Name & Address: EASTMAN PERFORMANCE FILMS, LLC
575 MARYVILLE CENTRE DRIVE

ST. LOUIS MO 63141-5713

USA
Contact Name:

N/A
Sample Details Reference
No.: Not stated
Order No.: Not stated
Style No.: Not stated
Batch No.: Not stated
Quality: Not stated
Colour; Not stated
Supplier: Not stated
Intended Use: Not stated
Quoted Fibre Composition: Not stated
Retailer: Not stated
Buying Division: Not stated

Sample Description: 6mm glass with 20 um polyester installed.

Test Method Pre Treatment Flammability Performance Requirement Result
Burn rate no greater than 4 inches per
FMVSS 302: 2011 None minute (102mm/min) as specified in BS PASS
AU 169a:1992 1SO 3795 1989
STEVEN OWEN ANDREW HALLETT CAROLE SPOWART SIMON CHEE

(Chemical Technologist)

(Flammability Team Leader)

(Flammability Technician)

(Operations Manager)
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Test Specification
Test Method:
Pretreatment:
Conditioning:

Textiles and Apparel Solutions Centre
The Warehouse, Brewery Lane, Leigh
Lancashire, WN7 2RJ, United Kingdom

Tel: +44 (0) 1942 265 700
Fax: +44 (0) 1942670 788
www.intertek.com/consumergoods

FLAMMABILITY TEST REPORT

FMVSS 302: 2011

None

Prior to testing for a minimum of 24 hours at 50+5% RH & 21+2°C

Test Results

. First Marker LEIEi Of Flame Bu.rn UL A Burning Rate B
Specimen Number Reached Travel From First First Marker T (mm/min)
Marker D (mm) (Seconds)
1 No 0.0 0.0 0.0
2 No 0.0 0.0 0.0
3 No 0.0 0.0 0.0
4 No 0.0 0.0 0.0
5 No 0.0 0.0 0.0

Average Burning Rate: 0.0 mm/min

Sample Size: 102mm x 356mm

Sample Thickness: <7mm on all samples

Direction relative to sample: Transverse

Composite Sample: Yes

Conclusion

On the basis of the tests carried out this sample meetsthe requirements of BS AU 169a:1992 1SO 3795 1989. PASS

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular
course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to
the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations
either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis
and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our

gross negligence or willful misconduct.
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